
758

TOP OPENED

3
0

ROTATION ANGLES ROTATION ANGLES

DROP 1.68

CLOSED POSITION

OPEN POSITION

OUTWARD MOVEMENT

INWARD MOVEMENT

RADIAL ARM LENGTH C TO C

TOTAL ROTATION

MAXIMUM GAP

1

1

.

2

5

1

5

1

4

.

7

9

2

0

1

4

.

7

9

2

0

1

2

0

.

0

0

4

°

1

.

2

1

0

.

6

0

5

0

CLOSED POSITION

OPEN POSITION

START DROPPING

STAR & PLANK TOP

COMPLETE THE

ROTATION TO

CLOSE LEAVES

8

.

6

0

0

°

4

0

.

0

0

0

°

7

1

.

4

0

0

°

1

2

0

.

0

0

0

°

3

7

6

3

1

3

7

6

1

5

2

8

6

1918

7
6
2

INCHES

MILLIMETERS

TYPICAL ALL DRAWINGS



TOP RING TEMPLATE

ONE REQ'D

SCALE: FULL

P10GA

0 1 2 3 4 65

BEARING WHEEL

33 REQ'D

SCALE: FULL

r OD 5 ID x S9s32 THICK BEARING

17R

S13s64O HOLES

3

0

°

3

0

°

3

0

°

454

1O ALIGNMENT HOLE FOR VERTICAL PLATE

8

S5

s3

2

5O HOLES

2O ALIGNMENT HOLE

2

0

7

VERTICAL PLATE 1

3 REQ'D

SCALE: FULL

VERTICAL PLATE 2

3 REQ'D

SCALE: FULL

1
W

1
W

7

14

14

FOLDOUT OF VERTICAL PLATE

BEND LINE IF

USING FOLDOUT

1O x 4 HOLE

1

.

6

2

3

1

TOP RING

TOP RING

1

1

WELD HERE

IF NOT BENT

1

1

WELD HERE

IF NOT BENT

CUT TOP RING HERE

IF WELDING VERTICAL

PLATES



DESCRIPTION DESCRIPTION METRIC QUANTITY SOURCE

1. (6) PLANK TO FLANGE MOUNT  (8) #10 x 0 SS FLAT HEAD WOOD SCREW M5-0.8 x 16 48 BOLT DEPOT

2. (6) WEDGE TO FLANGE MOUNT  (12) #10 x 0 SS FLAT HEAD WOOD SCREW M5-0.8 x 16 72 BOLT DEPOT

3. (42) SLOT P  (2) #8 x W BRASS FLAT HEAD WOOD SCREW M4 x 20 84 BOLT DEPOT

4. (42) ALIGN TAB (2) #8 x W BRASS FLAT HEAD WOOD SCREW M4 x 20 84 BOLT DEPOT

5. (12) WEDGE, PLANK POINT P (2) #8 x W BRASS FLAT HEAD WOOD SCREW M4 x 20 24 BOLT DEPOT

6. (12) STAR POINT P    (4) #4 x 0 SS FLAT HEAD WOOD SCREW M3 x 16 48 BOLT DEPOT

7. (6) PLANK GUIDE P  

(4) M5 x 8 SS SOCKET HEAD CAP SCREW M5-0.8 x 8 24

BOLT DEPOT

8. (2) FLANGED LINEAR BEARING 10mm ID 12 AMAZON

9. (2) ROD 10mm 12 AMAZON

10. (6) WEDGE GUIDE P 

(4) M5 x 8 SS SOCKET HEAD CAP SCREW M5-0.8 x 8 24

BOLT DEPOT

11. (3) ROD 10mm 18 AMAZON

12.       (2) #10-32 x W SS SOCKET CAP SCREW M5-0.8 x 20 12 BOLT DEPOT

13.            (1) #10-32 x 1 SS SOCKET CAP SCREW M5-0.8 x 25 6 BOLT DEPOT

14.                 (1) #10-32 SS LOCK NUT M5-0.8 6 BOLT DEPOT

13. (1) STAR RAMP TOP P (6) #8 x W SS FLAT HEAD WOOD SCREW M4 x 20 6 BOLT DEPOT

14. (12) RADIAL ARMS  (2) #10-32 x W SS SOCKET CAP SCREW M5-0.8 x 20 24 BOLT DEPOT

15.                 (2) #10-32 SS LOCK NUT M5-0.8 24 BOLT DEPOT

16.                  (4) #10 SS WASHER M5 48 BOLT DEPOT

17.                  (2) SS TUBE 4 OD x .194 ID 24 McMASTER-CARR 89495K775

18. (1) TOP RING TO COLUMN (6) 3O x 18 WOOD SCREW M5 x 40 6 BOLT DEPOT

19. (1) BEARING TO COLUMN  (6) 3O x 18 WODD SCREW M5 x 40 6 BOLT DEPOT

20. (1) BEARING TO ROTATING BASE(4) 4O-20 x 18 M6-1 x 40 6 BOLT DEPOT

21. (4) LEG TO COLUMN  (2) 6O x 3 WOOD SCREW TO MACHINE SCREW M10 x 75        8 McMASTER-CARR 90207A636

22.                    (2) 6-16 NUT M10-1.5 8 BOLT DEPOT

23.                    (2) 6O WASHER M10 8 BOLT DEPOT

24. (1) LEG TO COLUMN TOP  (6) #10 x 3 FLAT HEAD WOOD SCREW M5 x 75        6 BOLT DEPOT

25. (33) BEARING RO OD x 5O ID x S9s32 WIDE 33

26. (6) @ BOTTOM ROTATING BASE (1) ROD 5O x 14 6 BOLT DEPOT

16. (6) OUTER RING WHEEL BOLT (1) BOLT 5-18 x 18 M8-1.25 x 40 6 BOLT DEPOT

17.       (1) FLAT WASHER 5ID x 8OD M8 6 BOLT DEPOT

18. (12) WEDGE WHEEL BOLT (1) BOLT 5-18 x 18 M8-1.25 x 40 12 BOLT DEPOT

19.             (1) 5-18 LOCK NUT M8-1.25 12 BOLT DEPOT

20.       (1) FLAT WASHER 5ID x 8OD M8 12 BOLT DEPOT

21. (3) STAR RAMP WHEEL BOLT (1) BOLT 5-18 x 18 M8-1.25 x 40 3 BOLT DEPOT

14.                     (1) 5-18 LOCK NUT M8-1.25 3 BOLT DEPOT

15.     (2) FLAT WASHER 5ID x 8OD 6 BOLT DEPOT

16. (6) OUTER RAMP WHEEL BOLT (1) BOLT 5-18 x 28 M8-1.25 x 65 6 BOLT DEPOT

14.                     (1) 5-18 LOCK NUT M8-1.25 6 BOLT DEPOT

15.     (2) FLAT WASHER 5ID x 8OD 12 BOLT DEPOT

33. (6) PLANK LIFT GUIDE (4) #8 x 1 FLAT HEAD WOOD SCREW M4 x 25 24 BOLT DEPOT

34. (6) PLANK LIFT FOOT (2) #8 x 1 FLAT HEAD WOOD SCREW M4 x 25 12 BOLT DEPOT

35. (1) PLANK LIFT TO STAR (48) #8 x 14 FLAT HEAD WOOD SCREW M4 x 30 48 BOLT DEPOT

36. (6) WEDGE WHEEL BEARING PLATE(4) #8 x 18 FLAT HEAD WOOD SCREW M4 x 40 24 BOLT DEPOT

37. (6) OUTER RING BEARING PLATE (2) #8 x 14 FLAT HEAD WOOD SCREW M4 x 30 12 BOLT DEPOT

38. (6) OUTER RAMP TO OUTER RING (6) #8 x 1 FLAT HEAD WOOD SCREW M4 x 25 36 BOLT DEPOT

39. (1) ROTATING BASE BOTTOM  (30) #10 x 14  FLAT HEAD WOOD SCREW M5 x 30 30 BOLT DEPOT

40.       (8) #8 x 1w FLAT HEAD WOOD SCREW M4 x 45 8 BOLT DEPOT

41. (12) 15mmx400mm GUIDE RAILS (4) #8 x 1 FLAT HEAD WOOD SCREW M4 x 25 48 BOLT DEPOT

42.

43.

44. 4'-0 x 8'-0 x W BIRCH PLYWOOD 2

45. 4'-0 x 8'-0 x 8 BIRCH PLYWOOD 2

46.

47. PLATE 10GA 1 METALSDEPOT.COM

48. PLATE 4 1

METALSDEPOT.COM

49. BRASS 2 x 6 x 2'-0 3

METALSDEPOT.COM

50.

BRASS 2 x 8 x 2'-0 5

METALSDEPOT.COM

51.

BRASS 2 x 1 x 1'-0 3

METALSDEPOT.COM

52.

CUTTER WHEEL 18 OD 1

53. NARROW-WIDTH KEYSEAT CUTTER 1 McMASTER-CARR  2970A45

54. SS TUBE 4OD x .194 ID x 1'-0 1 McMASTER-CARR  89495K775

55. LAZY SUSAN BEARING 12O 1 ACE HARDWARE



PLANK LIFT TEMPLATE

12 REQ'D

SCALE: 3" = 1'-0

4 HARDWOOD PLYWOOD

0 1 2 3 4 65

TOP VIEW

114

344W34

6

0

°

3

4

4

W

3

4

PLANK LIFT GUIDE

6 REQ'D

SCALE: FULL

1 HARDWOOD PLYWOOD

1
8

4
1

4

46

6 28

7o HOLE

3O HOLE

COUNTERSUNK FS

1

PLANK LIFT FOOT

6 REQ'D

SCALE: FULL

18 THICK WOOD

1
8

6

4
1

4

W

6

S7s64O HOLES

W
W

W

W

2
8

1

2
8

1

62866

3O(4.5mm) HOLES.

LOCATE AS NEEDED.

MATCH DRILL S7s64O

(3mm) x 0(16mm)

DEEP IN STAR TOP

PLANK LIFT GUIDE (FS)

PLANK LIFT FOOT (FS)

7

3
1

S7s64O PILOT HOLES IN PLANK LIFT

3O CTSK HOLES IN PLANK LIFT

2626

C

6

0

°

3

0

°

2

6

2

6

1
6

1
4

W

6

0

6

0

8

3

1

2

0

8

3

2
5

6
4

7
8

11

9.5649.59.5

60 60

83 120 83

286

3
5

1

9

3
2

19

6
.
5

2
5

6
.
5

3
8

9.5

19

9.5

1
9

1
9

2
5

6
.
5

2
5

6
.
5

3
8

19

649.5

112

6
4

2
5

3O HOLES

11o HOLE

4.5O HOLE

25 HARDWOOD PLYWOOD

6 HARDWOOD PLYWOOD

3O

4.5O

1
7
8

Q

1
7

4
4
5



ROTATING BASE TOP

ONE REQ'D

0 1 2 3 4 65

8 HARDWOOD PLYWOOD

SCALE: 3"=1'-0

3

0

°

R

2

7

3

15mm GUIDE BAR

11

C HOLES

6

0

°

WEDGE WHEEL PLATE

WEDGE WHEEL PLATE

WEDGE WHEEL PLATE BRACE

WEDGE WHEEL BEARING PLATE LEFT

9

0

°

5O HOLE DOWN 5 TO C

WEDGE WHEEL PLATE BRACE

15W 11

SEE DETAIL A

DETAIL A

1

0

w

4

1

4

SPACER 8OD x 5ID

BEARING WHEEL

ROD x 5ID

BOLT 5-18 x 28

NUT & WASHER

3

0

°

3

0

°

6

9

1

R

279400

279

6

4

1

3

2

8O HOLE DOWN 8 TO C

BOLT -M8-1.25 x 65

SPACER 13OD x 8ID

8TO HOLE

227O HOLE

WEDGE WHEEL BEARING PLATE RIGHT

24

57

ROTATING BASE BOTTOM

ONE REQ'D

8 HARDWOOD PLYWOOD

SCALE: 3"=1'-0

1

9

5O HOLE

OUTER RING

GUIDE HOLE

PLANK LIFT

GUIDE HOLE

∅

5

3

1

2

538 OD

1

1

3

1

9

1

5

7

6

0

°

6

°

3

°

3

°

241 2q

R

2

6

w

611

R

6

7

9

68

TURNTABLE WHEEL

TURNTABLE WHEEL

AXEL 5o

TOP ROTATING BASE

BOTTOM ROTATING BASE

DEPTH OF HOLE FOR AXEL

WASHER  5O ID x 8O OD

0
.
0
6
3

SECT. A

.
5
3
1

A

OUTER RING BEARING

SEE DETAIL B

DETAIL B

B

SECT. B

ROTATING BASE TOP

NUT 5 - 18

WASHER 5ID x 8OD

WASHER 5ID x 8OD

CARRIAGE BOLT 5 - 18 x 18

8

2

8

4

7

4

1

8

4

5O HOLE

3O HOLE ON C

OUTER RING WHEEL

OUTER RING WHEEL

BEARING ROD x 5ID x S9s32 WIDE

OUTER RING WHEEL MOUNT

6

3

8

6

5

1

6

1

3

5O HOLE ON C

8O HOLE

1

1

.
1
3
4
8
7

2

1
3

2

8

4

1

1

8

2

5

4

0

∅

1

3

5

9

8
4

2
1
0

7

19

5
5

1
2
7

1
2
7

6
T

6
5

23

25

635

584

1
6
0

1
7
6



WEDGE WHEEL BEARING PLATE ASSEMBLY LEFT

6 REQ'D

SCALE: FULL

0 1 2 3 4 65

WEDGE WHEEL BEARING PLATE ASSEMBLY RIGHT

6 REQ'D

SCALE: FULL

WEDGE WHEEL BEARING PLATE LEFT

WEDGE WHEEL BEARING PLATE RIGHT

WEDGE WHEEL PLATE BRACE

WEDGE WHEEL PLATE

WEDGE WHEEL

BOLT 5-18 x 18 W/NUT & (3) WASHERS

BOLT 5-18 x 18 W/NUT & (3) WASHERS

WEDGE WHEEL PLATE BRACE

RADIUS R

5O HOLE

2O HOLES

2O HOLES

WEDGE WHEEL BEARING PLATE LEFT

6 REQ'D

SCALE: FULL

WEDGE WHEEL PLATE

12 REQ'D

SCALE: FULL

WEDGE WHEEL PLATE BRACE

12 REQ'D

W HARDWOOD PLYWOOD

SCALE: FULL

W HARDWOOD PLYWOOD

W HARDWOOD PLYWOOD

1
W

W

2
1

1
W

1W

44

8O HOLE

RADIUS 22

19

4
4

WEDGE WHEEL BEARING PLATE RIGHT

6 REQ'D

SCALE: FULL

W HARDWOOD PLYWOOD

2
4

2
R

2
6

1
0

1
Q

4

4
1

2W

4 24 4

4
0

1
Q

4

0 1

2516

6

6
0

4
3

1
6

6

7
3

6
4
3

5
7

6576

70

2
5

6

4
1

WEDGE WHEEL

WEDGE WHEEL PLATE

WEDGE WHEEL

PLATE BRACE

WEDGE WHEEL

PLATE BRACE

WEDGE WHEEL PLATE

WEDGE WHEEL PLATE

0

5
2

4
4

1
2
T

TOP OF STAR RAMP PLATE

TOP OF WEDGE WHEELS

BOTTOM OF FLANGE ROD MOUNTS

0
.
7
6
4
4

2
.
1
7

PLANK GUIDE PLATE

WEDGE GUIDE PLATE

WEDGE WHEEL

FLANGE ROD MOUNT

STAR RAMP PLATE

2
.
1
7
 
(
M
A
X
)

1
.
3
3
 
(
M
I
N
)

0
.
6
3

0
.
1
3
4
5

0
.
3
2
0

RAIL

RAIL BEARING

ELEVATION VIEW

SCALE: FULL

ROTATING BASE BOTTOM ROTATING BASE TOP

BOTTOM OF MAIN BEARING

TOP OF SUPPORT COLUMN

0
.
0
3
5

0
.
0
6
3

CENTER BASE PLATE

4
.
2
2
3

1
.
7
7
6

2
.
4
4
7

TOP OF STAR

RAMP WHEEL

1

2

NOTE 1

NOTE 1

MEASURE ACTUAL "AS BUILT" DISTANCE AND

ADJUST DIMENSIONS 1 AND 2 AS NEEDED.



6-S13s64O(5mm) HOLE

P10GA

STAR RAMP

ONE REQ'D

SCALE: FULL

1O(2mm)

ALIGNMENT

HOLE

IF THE STAR TOP SITS TOO LOW, PUT

PAPER SHIMS BETWEEN THE RAMP AND

THE TOP.

0 1 2 3 4 65

BOTTOM VIEW

ALIGNMENT HOLES

END OF PLATE

STAR RAMP PAPER TEMPLATE

1O(2mm) ALIGNMENT HOLE

1O(2mm) ALIGNMENT HOLE

1 6-28

1 6-28

1O(2mm) ALIGNMENT HOLE

WRAP APOUND ROLLED PLATE

SCALE: FULL

∅

1

1

2

∅

3

8

W

2
5

2Q

2Q

2Q

W

24.75

R8 R8

R8

ALIGN THIS EDGE WITH ALIGNMENT

HOLE IN ROUND P (TYP 3

PLACES)

8.235 8.235 7.24

1.519 8.235 8.235 6.761

T
W

7

1.04

26 184209209

629

1
1

1
9

2
4

17220920939

68

68

68

R13R13

R13

1
9

1
9

5
9



STAR TOP

ONE REQ'D

1

1

4

114

1

1

4

1

1

4

1

0

8

1

1

4

1

88

8

4

6

SECT. A

SECT. C

2
5

1

66

SCALE: FULL

SCALE: FULL

∅

4

3

7

∅

2

2

1

2

3

0

S5s64O x 0 DEEP

PILOT HOLE

FOR #4 x 0

 SS FLAT HEAD

WOOD SCREW

SCALE: 6" = 1'-0

0 1 2 3 4 65

w(19mm) HARDWOOD PLYWOOD

VIEWED FROM UNDERSIDE

C

2 SLOT 1" WIDE

CUT WITH NARROW-WIDTH KEYSEAT CUTTER

4(6mm) WIDE SLOT

S7s64O x 0 DEEP

PILOT HOLE

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

TOP SIDE

UNDER SIDE

TYP

1

1

4

3

0

.

0

0

0

60.000

6

0

.

0

0

0

1O x 4 DEEP ALIGNMENT HOLE

2
8

SECT. B

SCALE: FULL

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

TOP SIDE

2
8

4

3

6

2R

4 26 4

2R

4 26

S7s64O x 0 DEEP

 PILOT HOLES IN STAR TOP.

USE PLANK LIFT TO LOCATE

HOLES

S5s64O x 0 DEEP

23

23

42

4
2

4

SLOT 4 WIDE x 5 DEEP

5

2

1

4

2

8

6

2

8

6

2

8

6

286

2

8

6

1
0

1
3

3

5

606

73

6

6606

73

1
3

3

8
3

6

8

3

2

5

∅

1

1

0

3

2

6

7

2

8

6

6

25

2O x 16 DEEP

2O x 16 DEEP

1
3

2
5

9.59.5

13 13

1067

6

3O x 16 DEEP

2O x 6 DEEP

∅

5

7

2

3O x 16 DEEP

3O x 16 DEEP

3 SLOT 25

SLOT 6 WIDE x 8 DEEP

3o x 6 DEEP

RECESS 3mm

RECESS 3mm

M3 x 16

M4 x 20

M4 x 20

A

B

6

Q

6

Q

1

7

0

1

7

0

56

56

RECESS 6

RECESS 10

9 1W 9

1

0

144414



WEDGE TOP

6 REQ'D

20 23T

269

2

7

0

6

B

A

2
7
0

1
3
E

1
3
E

C

SCALE: 6" = 1'-0

R

3

7

3

4

0 1 2 3 4 65

w BALTIC BIRCH

VIEWED FROM UNDERSIDE

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x 0 SS WOOD SCREW

SECT. B

3

1
8
m
m

SECT. C

TOP SURFACE

SCALE: FULL

SCALE: FULL

6

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

RECESS .125

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

8
2

4

8
2

4 18

1

8

1

8

114

6

0

R

SECT. A

SCALE: FULL

26

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

4

2R

6

8
2

TOP SURFACE

7

.

5

°

26

2R

1

0

9

5

3

1

0

9

5

3

2

6

2

6

2

6

2

6

4

4

2E

2E

3

TOP SURFACE

W HARDWOOD PLYWOOD

1

3

2

6

0

2

6

8

6

0

22

3

8

3
5
1

3
5
1

7
0
2

3

8

6

0

7

0

2

2

6

8

6

0

1

3

2

286

675

60867

71

1
0

66

60

5

3
1
3

73

71

6

60

6

1
0

73

3
1
3

1
3

3

386

3O x 16 DEEP

R

9

5

9

1

0

3O x 16 DEEP

RECESS 3mm

RECESS 3mm

RECESS 3mm

M4 x 16

M4 x 20

M4 x 20

3O x 16 DEEP

3O x 16 DEEP

M4 x 20

1

1

R

1

1

R

3

0

2

3

0

2

15 126

R
R

34mmO X 4mm DEEP

17mmO X 14mm DEEP

33 314

2
2

2
2

5

9 1W 9

RECESS 6

RECESS 10

144414



PLANK TOP TEMPLATE

6 REQ'D

268

7

1

1

4

3

SECT. A

3

1
8
m
m

SECT. C

B

A

C

6

TOP SURFACE

SCALE: FULL

SCALE: FULL

SCALE: FULL

w BALTIC BIRCH

VIEWED FROM UNDERSIDE

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x 0 SS WOOD SCREW

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

RECESS .125

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

8
2

4 18

1

8

1

8

5
0

5
0

1
1
4

0 1 2 3 4 65

TOP SURFACE

R

3

7

3

4

9W

6

0

26

T

7

.

5

°

2R

4 26 4

2
8

6

SECT. B

SCALE: FULL

6

2
8

2R

4

26

4

S7s64O x 0 DEEP PILOT HOLE

FOR #8 x W BRASS FLAT HEAD WOOD SCREW

RECESS .125

7

.

5

°

TOP SURFACE

6

10610926

10610926

26

4 1R 4

4 1R 4

0

2E

2E

W HARDWOOD PLYWOOD

R

9

5

9

3O x 16 DEEP

RECESS 3mm

RECESS 3mm

RECESS 3mm

9
.
5

3
1
3

386

5

1
3

3

73

60

6 6

71

9
.
5

9
.
5

1
3

3

73

71

6606

5

16

6486

60

60 268 264

24811

673

6486

1
0

2

8

6

2
8
6

1
4
3

1
4
3

3

8

3

8

60 268 264

24

60

M4 x 20

3O x 16 DEEP

M4 x 20

3O x 16 DEEP

M4 x 20

3O x 16 DEEP

M4 x 16

6

Q

2

6

6

Q

2

6

2

3

6

0

6

0

34mmO x 4mm DEEP

17mmO X 14mm DEEP

1

7

0

1

7

0

5

6

13E

W
W

351

1
9

1
9

7 1W 7

RECESS 6

RECESS 10

1111 44



OUTER RING

6 REQ'D

282

R

3

7

1

3

1

6

"

1
1
4

SCALE: FULL

141 141

0 1 2 3 4 65

3

0

3

0

6

0

A

SECT. A

VARIES 7 TO 18

R

VARIES 3 TO 14

1

RADIUS 4

R

7

3

4
2

3
W

6

OUTER RING ROD GUIDE

6 REQ'D

SCALE: FULL

OUTER RING ROD GUIDE.

ALIGN HOLE WITH ROD IN

ROTATING BASE

OUTER RING ROD GUIDE

OUTER RING SPLICE

OUTER RING SPLICE

6 REQ'D

SCALE: FULL

R

2

7

5

8

OUTER RING SPLICE

LEAVE SMALL GAP

BETWEEN THIS FACE

AND INSIDE FACE OF

OUTER LOWER RING

10w

0

0

5

6

5

6

2
5

6

1
9

18

4 4

W W

S13s64O HOLES

7O HOLES

1
8

R HARDWOOD

0 HARDWOOD

8 HARDWOOD PLYWOOD

c

1
2

0

c

R

2

7

9
.
5

9
5

1
0
5

3
8

1

3

7

1

3

7

714

357

5

1

1

2

2
2

66

38

4
0

9
.
5

5
9

1919

1
6

2
9

1

6

273

2
8
6

1
6

2
2

357

R

9

6

0

R

6

8

6

VARIES 11mm TO 38mm

VARIES 5mm TO 32mm

RADIUS 6mm

5O HOLES

R

7

0

2

11O HOLES

72

6

8

1

6

5

181

R

2

2

R

w

11

19

2
2

27



SCALE: 3" = 1'-0

TOP WOOD OUTER RING

564 OD

OUTER RING

OUTER RING SPLICE

OUTER RING ROD GUIDE

1429mm OD

SCALE: 3" = 1'-0

ROTATION LOCK VIEWED FROM UNDERSIDE

A

SECT. A

BOTTOM ROTATING BASE

COLUMN TOP

LOCK ROD STOP

LOCK ROD STOP

LOCK ROD

6

0

.

0

0

0

°

3

.

3

2

1

°

R

2

6

R

6

6

0



OUTER LOWER RING

1 REQ'D

SCALE: 3"=1'-0

0 1 2 3 4 65

OUTER LOWER RING RAMP

6 REQ'D

SCALE: FULL

∅

5

6

4

∅

5

5

4

8

6

0

.

0

0

0

°

6

0

.

0

0

0

°

6

0

.

0

0

0

°

6

0

.

0

0

0

°

6

0

.0

0

0

°

6

0

.

0

0

0

°

R

2

6

R

W

R

2

7

5

8

SECT. A-A

A

A

OUTER LOWER RING RAMP

8 HARDWOOD

Q HARDWOOD

1

3

1

9

R

6

8

3

R

7

0

2

∅

1

4

0

3

4

∅

1

4

2

9

RADIUS 7

11

3
W

9
5

R

2

7

0

13w

e

q

t

w

1

2

2

1

8

1

7

2
1

R

7

0

2

349

1

3

2

5

1
9

2
4

1
.
7
2
9

0
.
0
4
9

1
.
6
8

0
.
3
8
9

4
3

1
.
6
8

2

5

5

4

4
3

1

4
4

1
0

1
.
4
2

1
.
6
8

3
6

4
3



LEG COLUMN

ONE REQ'D

SCALE: 6"=1'-0

LEG

LEG COLUMN

1
3

S13s32O HOLES

0 1 2 3 4 65

HARD WOOD

A

A

5

2

8

2

8

HOLES FOR LEG BOLTS

W HARDWOOD PLYWOOD

6

4

6

4

1

2

7

7
6

2
5

SECT. A-A

RECESS 12S3s32O x 5 DEEP

1
2

24 DIA

18 DIA

14 DIA

RADIUS 6

RADIUS 2

T
O
P
 
O
F
 
C
O
L
U
M
N
 
S
H
A
F
T

18" THICK PLUG IN TOP OF COLUMN

LOCK ROD STOP

(2 PLACES)

356 DIA

610 DIA

457 DIA

RADIUS 10

10O HOLES

38" THICK PLUG IN TOP OF COLUMN

3
0
5

2
1
1

W
4

2
8

5

1
3

5
1

6
1
9

5
3
5

8

RADIUS 3

1
7
9

4
4
6

#10 x 3 FLAT HEAD WOOD SCREW



   LEG TEMPLATE   

4 REQ'D

SCALE: FULL

3

14W

38

8
W

4
8

2
2

2
2

3
0

4

2 3T

R

2

R

2

R

5

1

2

R

2

R

1

R

1

1 40 2R 2E

5
0

3
W

18 18

S7s32o X 14" DEEP HOLE

FOR 6O HANGER BOLT x 3"

0 1 2 3 4 65

3" HARDWOOD

1
4
3

717311725

10051

1
0
2

9
2

5
4

5
4

1
1
4

2
2
2

89

375

3838

1
9

7
6

76

R

5

0

R

2

5

R

2

5

R

5

0

R

5

0

R

1

4

0

5.5o x 32 DEEP HOLE

M10 x 75

9.469

Bolt Circle

8.5

Bolt Circle

45°±0°

2X 0.750

6.33

4X 0.2814X 0.203

9.047

4X 0.130 4X 0.203

12.063

0.313

0.219

2

2

.

5

°

2

2

.

5

°

  MAIN BEARING

1 REQ'D



14291918

0 1 2 3 4 65

WEDGE & PLANK GUIDE ROD CLAMP

30 REQUIRED

PLANK LIFT ROD BEARING

12 REQUIRED

10mmO

10mmo

WEDGE SUPPORT OUTER ROD

12 REQUIRED

PLANK SUPPORT ROD

12 REQUIRED

WEDGE GUIDE PLATE

6 REQ'D

PLANK GUIDE PLATE

6 REQ'D

SCALE: FULL

SCALE: FULL

39

4

20mm

2
5
m
m

20mm

2
5
m
m

4

RADIUS 4

RADIUS 4

PLANK LIFT GUIDE ROD

12 REQUIRED

10mmO ROD 10mmO ROD

8mmO ROD

OUTER RING GUIDE ROD

2O HOLES

S13s64O HOLE

S13s64O HOLE

S7s32O HOLES

7O HOLES

2O HOLES

S13s64O HOLES

DRILL S5s32O x 0 DEEP.

 TAP FOR #10-32 SCREW.

5

RADIUS W

WEDGE SUPPORT CENTER ROD

6 REQUIRED

DRILL S5s32O x 0 DEEP.

 TAP FOR #10-32 SCREW.

1
W

8 15

CHAMFER

 .1x.03

 EA SIDE

1O HOLES

BRASS p2

STAR ALIGN PLATE

1

2
W

10

12

10

3E

P10GA

P10GA

R
1

R

8
8

RADIUS 8

8
8

2
W

12 REQUIRED

(SEE OPTION ROD DETAIL)

1
3

7
0

1
3

4
4

8

90

1
3

1
3

2
2

2
5

2
2

6

3313

41

6

97

1
9

3

2
5

29

41

4o x 16

4o x 16

RADIUS 6

RADIUS 6

RADIUS 13

RADIUS 19

3O HOLES

5o

5o

5o

5.5o

3O HOLES

2O HOLES

M5-0.8

M5-0.8

3
9

SPACER

7O HOLE ;

2
E

1
S1
3
s3
2

1
S1
3
s3
2

S2
1
s3
2

1
8

S2
1
s3
2

E

E

0

E

16

21

2
1

1
7

3
8

7
1

1
7

2
1

11O HOLES

3
6

3
6

2
8

2
W

2
Q

10mmO ROD

1
2
9
m
m

2

SPACER

7O HOLE ;

COUNTERSUNK HOLE

3
2

11O HOLE ;

11O HOLE ;

6
4

7
0

6
8

9
0



0 1 2 3 4 65

S11s64O HOLE COUNTERSINK

S11s64O HOLE, COUNTERSINK

SOLDER

18O CUTTING WHEEL

2 BRASS

S11s64O HOLE COUNTERSINK

18O CUTTING WHEEL

18O CUTTING WHEEL

SIDE ALIGN TAB

42 REQ'D

SIDE SLOT PLATE

42 REQ'D

4

2

.
1
3
5

6

0

POINT SLOT PLATE

12 REQ'D

SCALE: FULL

SCALE: FULL

SCALE: FULL

0.100

0
.
0
6
5

8

2
R

4

2
6

4

8

1

W

4

1

8

W
1
6

W

6

R

W

R

W

6

W

0
.
1
8
2
5

0
.
1
3
5

0
.
1
8
2
5

8

4 26 4

2R

2 BRASS

2 BRASS

2 BRASS

8 1R 8

0
.
1
5
7
0

1.237 0.40 1.237

0.1693

0.1247

1
7

0
.
6
0

0
.
0
4

0
.
0
4

0
.
6
0

1
7

1
7

0

.

3

0

7

0

.

2

2

4

4

3

8

6

8

6

.
3
4
2
9

1
3

19

38O CUTTING WHEEL

4O HOLE, COUNTERSINK

311031

38O CUTTING WHEEL

4O HOLE COUNTERSINK

134813

73

6606

4

5

3

5

1
9

3
5

1
9

6
6
0

6

7
3

4O HOLE COUNTERSINK

2

3

3

4 6

3
7

3
7

1
1

10 10

1
5

1
5

3
7

3



RADIAL ARM TEMPLATE

12 REQ'D

SCALE: FULL

S17s64O HOLE

S17s64O HOLE

1. BAR 10GA x 0 (1 EACH)

2. SS TUBE 4O OD x .194 ID x .155 LONG (2 EACH)

3. #10 SS WASHER (4 EACH)

4. #10-32 X W LOW PROFILE SS SOCKET HEAD CAP SCREW (2 EACH)

5. #10-32 SS LOCK NUT (2 EACH)

1

2

0 1 2 3 4 65

4

3

5

ROLLER PLATE

TOP RING

P2

14E

2

4

3

5

5 RADIUS

7.5 RADIUS

6.5O HOLE

6.5O HOLE

376

BAR 10GA x 16mm (1 EACH)

SS TUBE 4"O OD x .194" ID x .155" LONG (2 EACH)

M5 SS WASHER (4 EACH)

M5-0.8 X 20 LOW PROFILE SS SOCKET HEAD CAP SCREW (2 EACH)

M5-0.8 SS LOCK NUT (2 EACH)

3
2

0

5

8
7
9

1

6



PLANK TOP

6 REQ'D

SCALE: 6" = 1'-0

1

2

1

1

1

1

1

1

1

1

2

7

7

3

6

CHAMFER BOTTOM POINT

WEDGE TOP

6 REQ'D

SCALE: 6" = 1'-0

1

1

1

1

1

1

1

1

1

1

1

2

2

5

5

3

6

5

4

7

1. #8xW BRASS FLAT HEAD WOOD SCREW (12 PLACES)

2. ALIGN TAB (3 PLACES)

3. POINT SLOT PLATE (1 PLACE)

4. FLANGED TOP PLATE. ATTACH TO TOP WITH #10x0 SS

FLAT HEAD WOOD SCREW (4 PLACES)

5. PLANK GUIDE ROD (2 PLACES)

6. PLANK TOP (1 PLACE)

7. SLOT PLATE (2 PLACES)

8. 1 THICK SPACER

9. 10mm FLANGE LINEAR BEARING

10. 2 THICK SPACER

11. PLANK GUIDE PLATE

1. #8xW BRASS FLAT HEAD WOOD SCREW (12 PLACES)

2. ALIGN TAB (2 PLACES)

3. POINT SLOT PLATE

4. FLANGE ROD MOUNT. ATTACH TO TOP WITH #10x0 SS

PAN HEAD WOOD SCREW (4 PLACES)

5. SLOT PLATE (3 PLACES)

6. WEDGE TOP

7. FLANGED TOP PLATE. ATTACH TO TOP WITH #10x0 SS

FLAT HEAD WOOD SCREW (12 PLACES)

4

5

8

9

10

11

1

1

2

CENTER ROD

1" LONG SCREW

NUT



STAR TOP

ONE REQ'D

SCALE: 6" = 1'-0

1. #4x0 SS FLAT HEAD WOOD SCREW (24 PLACES)

2. ALIGN PLATE (12 PLACES)

3. ALIGN TAB (6 PLACES)

4. SLOT PLATE (6 PLACES)

5. STAR RAMP

6. STAR TOP

7. PLANK LIFT

7

ATTACH RAMP TOP TO STAR TOP WITH

8- #10xW SS PAN HEAD WOOD SCREWS

5

6

ALIGN PLATE (12 PLACES)

7

7

6

STAR TOP & PLANK LIFT

VIEWED FROM UNDERNEATH

5

M3 x 16

M5 x 20

2

2

2

2

2

2

4

4

4

4

4

4




	3D VIEW

	TOP RING TEMPLATE

	MATERIAL LIST

	PLANK LIFT  AND LIFT GUIDE TEMPLATE 
	ROTATING BASES

	WEDGE WHEEL DETAIL AND ELEVATION VIEW

	STAR RAMP

	STAR TOP

	WEDGE TOP

	PLANK TOP

	OUTER RING UPPER

	OUTER RING ASSEMBLY AND ROTATION LOCK

	OUTER RING LOWER AND LOWER RING RAMP 

	LEG COLUMN

	LEG TEMPLATE

	GUIDE PLATES AND SUPPORT RODS

	ALIGN TAB AND SLOT PLATE

	RADIAL ARM

	PLANK AND WEDGE TOP ASSEMBLIES

	STAR TOP ASSEMBLY

	EXPLODED VIEW


